Items:
Value:

Gearbox Assembly (Metric)

Spares Counter | Myford 254S |  Gearbox Assembly (Metric)

EXPLODED PARTS DIAGRAM

EXPLODED PARTS DIAGRAM

Ref: 3588
View Diagram

 
EXPLODED PARTS DIAGRAM

EXPLODED PARTS DIAGRAM

Ref: 3589
View Diagram

 
28. 36/25T GEAR ASSEMBLY - LEADSCREW OUTPUT  11948

28. 36/25T GEAR ASSEMBLY - LEADSCREW OUTPUT 11948

Ref: 1461
Includes 11906 and 11907 bushes Read More

Quantity:  

Price: 59.00

(70.80 Inc VAT )

 
33. 40/36/30T GEAR  11952

33. 40/36/30T GEAR 11952

Ref: 2411
Triple cluster gear. Gears have teeth of 40, 36 and 30 Read More

Quantity:  

Price: 90.00

(108.00 Inc VAT )

 
39. INPUT SHAFT  11918

39. INPUT SHAFT 11918

Ref: 2094
Splined shaft found on the 254 gearboxes Read More

Quantity:  

Price: 85.00

(102.00 Inc VAT )

 
54. CHANGEWHEEL QUADRANT  11927

54. CHANGEWHEEL QUADRANT 11927

Ref: 2136
Quadrant to hold the gear train in place Read More

Quantity:  

Price: 125.00

(150.00 Inc VAT )

 
56. 3/8

56. 3/8" OIL BLACKENED WASHERS - PACK OF 10 - SC90

Ref: 68795
Pack of 10 oil blackened washers, with a 3/8" bore. Read More

Quantity:  

Price: 3.00

(3.60 Inc VAT )

 
57. 3/8

57. 3/8" BSF FULL NUTS - PACK OF 5 - SC51

Ref: 68796
Pack of 5 full nuts. Threaded 3/8" BSF x 20TPI Read More

Quantity:  

Price: 3.75

(4.50 Inc VAT )

 
63. WASHER  11287

63. WASHER 11287

Ref: 2095
Washer from the changewheel stud assembly Read More

Quantity:  

Price: 2.00

(2.40 Inc VAT )

 
65. 80T CHANGEWHEEL  11285/80

65. 80T CHANGEWHEEL 11285/80

Ref: 2038
Changewheel for any Series 7, Series 10 or 254 lathe. 20DP, 14.5 pressure angle, 5/8" bore, 3/8" thick. Read More

Quantity:  

Price: 22.41

(26.89 Inc VAT )

 
66. 30T CHANGEWHEEL  11285/30

66. 30T CHANGEWHEEL 11285/30

Ref: 2097
Changewheel for any Series 7, Series 10 or 254 lathe. 20DP, 14.5 pressure angle, 5/8" bore, 3/8" thick. Read More

Quantity:  

Price: 9.53

(11.44 Inc VAT )

 
68. 60T CHANGEWHEEL  11285/60

68. 60T CHANGEWHEEL 11285/60

Ref: 2099
Changewheel for any Series 7, Series 10 or 254 lathe. 20DP, 14.5 pressure angle, 5/8" bore, 3/8" thick. Read More

Quantity:  

Price: 18.41

(22.09 Inc VAT )

 
69. SPACER  A2604

69. SPACER A2604

Ref: 2100
Spacer to be used on the gear train Read More

Quantity:  

Price: 5.50

(6.60 Inc VAT )

 
254 FEED RATE PLATE - METRIC

254 FEED RATE PLATE - METRIC

Ref: 1627
Feed rate nameplate for the Metric 254 gearboxes Read More

Quantity:  

Price: 16.50

(19.80 Inc VAT )